Table AL1.3  Estimated Sewefage Service Population as of 1998

Ana:l;zz

CRT. Ke DISTRICT Area(ha) Pogutation Served Area{ha) | NotServed Area(ha) | Senved Fopulation HNot-senied Poputation péé;aj\;a
= T T T ¥ ¥ L T L2
1 [Redutiegry 724 12560 724 . 12,550 . 180
2 lvaeutangn 2929 30138 020 - 20,193 : 220
3 |caasw ae s 96 - C 4455 . 0
4 [sos Buzaurs 19.64 7413 19,6+ - 7113 . 380
5 |caea caarsior 2101 agr 210 - 8,197 - 380
6  |Hipedrom 2904 1ae4s 3904 . 13,843 . ‘aso
7 JObor 302 15580 3tm - - 15,550 - 339
8  [Dorobantior Bt © sa.08) - 5425 3009 . 15,425 - 250
g |scottorst 65 2384 65 . 2,391 . 280
10 [indeperdentel Bivd 192 4876 1oz . 4876 - 280
11 [Hawtor square iz sy 4z . 648 - 380
12 [victorel st 48 a2 15 L. 4231 . 80
[...]
Digestion Process: = Active dlgcsuon conccntralton and slorage wdl undergo in 4
single stage anacrobic digestion tanks. There will be two clusters each consisting of 2 digestion
tanks. Mechanical inixing system, heating and gas collection systems will be prowded in each
of the tanks. . : . :

Thlekened sludge in the sludge lhlekeners will be pumped to the dlgesllon (anks lhe dlgesled
studge will be drawn by gravity to the storage tanks in the shidge dewatering bluldmg The
produced gas will be led to gas holders after passing through gas serubbers

Design Ba515: ) lhe dlgesllon tank capaclty is determined based on the followmg factors
- lnput sludge solids S : 21. 5] t/day

- Sludge input : o : 615 mday

- Sludge output - R : 466 m¥day

- Temperature to be mamlamed in lhe dlgesters ;35

- Solid detention time . 20 days ,

- The degrée and extent of mlxmg in lhe digesters ' ':_ Moderately mv(

- chunred total tank capacity .. SRR X T kI

‘Tank Geomefry The tanl\ shape witl be hlgh vemcal cylmder wnih comcal ﬂoors The
digester lank capacity is calculated based on the estimated sludge produchon in 2010, The total _
number of anacrobic digestion tanks required is 4 tanks in two clusters with lhe same capacny

~ and conﬁgurallon Tank dmtensuons are as follows: :

U Tank sh_ape : ' o F Smgle shgo hlgh verlleal cylmder wnth comeal ﬂoor

= Tank capacily ot 35030
- Tank diameter : 150m
- Tank eﬂ"ecuve water deplh : 26 Om

Sludge Inlels and Oullets' : Recurculalmn wuhdrawal and return pomls should be provnded
- to enhance flexible operation and effective mixing. The retums will be discharged above the
 liquid level and be located near the center of the tank. Raw sludge feed to the d:gesters w1]l be -
made either lhrough heat exhan gers or dlreelly to the tank.

Sludge \Vlthdrawﬂ to dewatering system and diSposal will be from ihe boﬁom of lhe tank This
pipe should be interconnected with the recirculation piping, to increase versahhty in nnxmg the :
tank eonlems Addltlonal alternatwe mlhdrawal lmes w1|l be provlded

' Samphng. E Samplmg hatches should be provnded in all tank covers wuh waler seal tubes
exlendmg to beneath the ltquad surfaee e S

Mixing S}stems. Sludge mlxmg syslems should be mechamcal recnrculallon type The mixing

system shall be deSIgned such lhat rouune maintenance can be performed wnhoul takmg the
digester out of service. : : C

CAIL3:16




Part AlliBralla: Appendix-3 Braila WWTP Facility Planning

3. 5 3 Sludge Gas System

Gas Collection, Piping and Appurtenances: All pomons of the gas system, including the
space above the tank liquor, storage facilities and piping, shall be so designed that under normal
operating conditions, including sludge withdrawal, the gas shall be maintained under positive
pressure. All enclosed areas where any gas leakage might occur shall be adequately ventilated.
Gas meters, with by -pass, should be provlded to meter total and waste gas production.

AII safely equ;pmenl sh'llE be provrded where gas is prednced Pressurc and vacuum reliefl
valves, flame traps, gas detectors, and automatte safety shut ofl valves, shall be provided.

Gas Utilization quupmenl: . Gas fired bcnlcrs for he'ilmg dlgesters will be Iocated in a
separatc room not directly connected to the digester gallery. Gas lines to these units will be
provided with flame traps. Gas piping will be of adequate diameter for gas flow rate and will
slope to condensate traps at low pomls

Electnca_l letures: S hleclrlcal fixtures and controls in enclosed places where hazardous
gases may accumulate will comply with the local or national codes. Digester galleries will be
isolated from normal operating areas to avoid an extension of the hazardous location.

Waste Gas: . Waste gas bumers should be readlly accessnblc and be localed at Ieasl 8
melers awqy frem any plant structure if placed at ground level. :

: AI! wasle gas bumcrs shall be eqlupped wrlh automatic ignition, such as a pllot light or a devnee
using a photoelectric cell sensor, Necessqry approvals from the local autheritics concerned are
. tobe obtamed for burmng any waste gas and any olher emlssrons from lhe treatment plant

' Any underground enclosures connecimg with dlgesters or cont'umug sludge or gas plpmg or
equipment shall be forced venhlated The prpmg gallery for dngesters should not be connected to
other passages. '

. DlgesterHeatmg Sl .Digesters wrll be cons{rucled above ground water Ievel and
smiably msulated to minimize heat IOSS ' : :

Sludge \wll be heated by c1rculalmg the sludge through cxternal heaters. Plpmg may be
- designed to provide for the preheating of feed sludge before introduction to the digesters.
" Provisions should be made in the layoul of the piping and valving to facilitate cleaning of these
Imes Heat exchanger sludge plpmg should be smed for heat iransfer reqturemenls '

The bonler should be prowded wnlh sullable automatle cenirols 1o mamta!n the bmler
temperature at a fixed rate, to minimize corrosion, and fo shut off the main gas supply in the
event of pilot burnér or electrical failure, low boiler water level, or excessive temperatures.
©_ Thermometers will be provided to show temperatures ef the sludge hot water feed, hot water
return, and bonler water ; : :

2 Access Mrmheles S A least two 90-cm diameter aceess mnnholes shall be provided in
the top of the taik in addition to the gas dome. There should be’ slaanays to redch the access
- manholes. A separale SIdewaII nnnhole w1|| be provnded

} Safet) Local and national afety requlremems must be rev1e\\ed and complled with. lhose
requirements take precedence over the requirements stated herein, if more stringent, and should
. be’ mcerporated in the design. Nonsparking tools, safety lights, rubber-soled shoes, safety
harness, gas detectors for inflammable and toxic gases, and at least two self-contained breathing
units should. be provnded for emergeney use. :

Al-3-17



Part Al/Braila Appendix-3 Bralla WWTP Facllity Planning

3.5.4 Gas Holders -

The digestion gas is led to gas holders via gas scrubbers, whereby the gas will be de-sulfarized
and used for the boilers. Waste gas burners will be provided to be used in case the gas boilers
malfunction. The gas production is estimated assuming that 70 % of the input solid components
are biodegradable organic materials, 1 kg of which produces 0.425 m® of sludge gas. Thus, the
total daily gas production is estimated to be 10,999 m’. The gas holders will have the minimum
gas storage capacity of 8-hour gas production, The geometry of the gas is as follows: '

- Type ‘ R : - Dry seal gas holder (membrané seal type)
- Numberofunits - o 2 o k . '

- Diameter . Tor o 126m

- Height o 0 133m _

- Capacity S 11117

3.5.5 Belt Fllter Press Sludge Dewatermg

The daily digested s!udge of 801 m’ is drawn by gravny mto lhe storagc tanks locatcd in lhc
dewatering building. The digested sludge production rate ‘md the rcqmrcd dewatcrmg
equnpmem are as summanzcd in the followmg

- Total dlgcsted sludge pmductlon o :I - 4'66 m’fday

- Total studge solids : 13.98 t/day
- Dewatéring equipment type : Belt filter press -
- Yieldsperunitlength -~ 0 130 kg/mr.
- Filterwidth T s 3w
- Daily operation t_imé , .. 6hours
- Working days per week S i Sdays ,' .
- Solids load per hour ST 3,263 kefhr.
e Requ:red filter press equlpment s 8un|is '
' Cnmposmons and Functlons : An air cyhnder opcratcd ecccnlnc valve \wll be ms{alled

on the linc between the digester and the storage tank. The sludge from the storage tank is

pumped to the coagulation tank of the dewatermg equlpment (belt filter. press) by sludge feed
pumps : - _ o e

Po]ymer solution is mixed and then pumped into the coagulation tank of the belt filter: press,

wherein the polymer is mixed with the sludge. For this use, dry polymer is stored in hoppers,
and led into dosage tanks by metering feeders and stored in the. dosagc tanks. The polymer
system should have units of moton?ed hmst for unloadmg chemlcals from Irucks '

The dewalercd sludge (sludge cake) is couveyed to a cake yard wnlh 1r0ugh bclt conveyors The
- filtrate, together with belt filter cleansing wastewaler, is relurned to the process wastewater

storage tanks by pravity and then pumped to the inlet of the screen chamber by process wastes -

return pumps. A manualiy operated overhead crane shou!d be prowded in ihe bmlding for-
_ dlsmanlhng and repalrmg the dewatermg equlpmem -

35. 6 Process Wastewater Return Pump Facnlltles

The proccss waslcwater return pump systcm is to retum the process wasles (| e bunldmgf :
wastewater, digester supernalam belt press ﬁllrate and scum ﬁltrate) to lhc scrcen mlet chambu N
for i urlhcr freatment. ; R '

AW318



Part AlBraita: Appendix-3 Bralla WWTP Facility Planning

3.6 LAvYouTt OF FACILITIES

Lists of equipment arc summarized in Table AIL3.1. Main structures of the WWTP, such as
primary sedimentation tank, acration tank, final sedimentation tank, sludge thickener, sludge
digester, grit chamber and oil scparator, chlorination chamber, screening & pumping station, and
effluent pumping station are shown in Figure AIL4.1 to AHL4.9. The structures and the layout of
facilities are designed based on the design basis described above and the actual site conditions.

4.  ELECTRICAL, INSTRUMENTATION AND CONTROL FACILITIES

This section describes the purpose, functions and outline of the |t1aj0r electrical equipment, -

- instrumentation and controt works. The numbers, shapcs sizes, and brief specifications of the
‘ equrpment described here are for the preliminary engineering purpose, and may be subject to
" minor changes at the detailed design stage. The numbers, sizes and motor outputs of the

equipment are listed in Table Al1.3.1.

41 GENERAL

The basic .requiremems for the eiectrical, _instrtirﬁentation and control equipment af the
wastewater treatment plant are adequacy, reliability and safety. Adequacy of the major

. equipment such as circuit breakers, power transformers and the motor control centers are

determined targely by the continuous current requrrements of the treatment plant loads and the
varlable short-circuit capability of the power supply ' -

The reliability of the equ:pment CONcerns the eapaerty of the electrical system to delwer power
\\hen and “here rt is requrred under abnormal, as well as normal, condlttons ' '

Safety uwolves the proteetton of plant persennel as wcl! as the safeguardmg of equrpment under

all condntrons of operatton and mamtenanee

 The electncal system should be demgned wrth cnough flexibility to permlt onc or more
: compounds to be taken out ofserwce at any time without mterruptmg the oper‘ttion of thc plant

= The generatlen of power from wastewater gas producuon will be economlcal 1f the power is

effectively utilized for the plant operatton or other purposes.

The desrgn of the wastewater treatment plant electncal systein must conform with thc appl:cable '
local codes and rcgulatlons : : .

42 ELECTRIC POWER FACILITY L
A, 2 1 General

The basw power dlstnbutlon system can ' best be descrlbed as a secondary smgle seleettve

~ system. One cleclric power line shall be received at the mam substallon Another separated line
_ should be phnned asa stand by use in the fulure

The received power will be stepped dewn by the two main transfonners and eonnected to the
380 V bus line. Each transformer shall have a capacity for all loads in the treatment p!'mt by the

- year 2010,

'lhe 380 V WI" be s[eppcd do“n o auxtltary power dtstrrbutton voltage (Ilghtmg and
receptacles ete. ) by transformers that are mslalled at required Iocat:ons

The protectwe relay systcm shall be COI]SIdEl’bd for propcr protectton of the cleetrrcal eqmpment

All-3:19



Part All/Braila Appendix-3  Braila WWTP Facility Planning

in adequate/proper manner. Extensive zonc protection will be considercd for the parallel
operation Of the gcncmtor with ul:llty power

Spcc:ﬁcallons of the cleclric power facahly, current- capacalv short-circuit- cwpacnt), cle., shall be
demgned takmg into consideration any future exp'msmn

4.2.2 Power Requnrements of the WWTP

As described in some detail in 7able Al 3. I “Braila WWTP List of Mechamcal Equipment, the
WWTP mechanical equipment require the maximum electric power supply of 2,050 kW,
excluding standby cquipment. The electric power requirements by the process are as
summarized in the following: ' ' ' ' '

No : . Process - . . ) F.quipmept oulglcl‘sk()liw) - Remarks
1. | Screens hl;chan_ical sc;ccns/guxiliar_y equipment ' ' 0 gii?::g;
2. | Grit chambers - ' Blowers . _ _ 2320 SR
3. | Influent pumps Pumps, valves o211 |
4. | Primary clarifiers | Scrapers, sludge pumps .-~ - : S 1.2 L E
5. | Acration tanks - ¢ Inctuded in ltemi 11 - - R TEER TRV R
6. | Finalclarifiers © . - - . ] Sceapers, studge pamps, < . T R 1T Y o
7. | Chlorine contact tanks Chemical supply pumps - = - 0 e 00 L2 EEICEA
8. { Sludge thickeners .- | | Scrapers, sludge pumps, valves, scréen e Y328 PR
9. | Sludge digestion tanks Mixers, pumps, valves, heaters, fans, blowers 2012 o
10} Sludge dewaléeing - - Belt fiftéis, conveyors, pumps honsis auulzanes U196 | o
11. | Aeration tank blowers Blower, filters, ¢ranes, : ST 4432 S e
12. | Efftuent pumps ) Pumps, valves : o . 197.1 “

| Total power requiréments | - o R o 12,0500 ) T RWC

4 23 Power Gcnerator

© An emergency eleclnc po“er generator of minimum 500 kW wnII be prowded The generator is
~ driven by a diesel engine and will be used as the minimum plant electric power source when the
power supply is suspended. In order to attain the intent of the above design concept, the
generator power line should be connccted to the 380 V bus line whlch is charged by the utility
suppllcd power..

4 2.4 D C. Power Supply

Umntermplablc D.C. power is suppllcd o breaker control circuit and an emergency I|ght|ng

facility. Conscquently, uniterruptable A.C. power supply for msirumentallon and PC system is -
converted from D.C. by means of an nwencd unit, . '
A sealed lead ac1d slauonary battery set shall be selcctcd for Ihls purpose duc to its excellent

quality fealures The gapacity of the battery set shall be deSIgned by the reqmred current and 30 :
mmules dlschargc ume '

Each bmldmg within the plam \wll have ns own mdependenl unmterruplable po“er sourcc umt '
for bcltcr and more cilective uuhzauon of lhc ﬁllercd/undistorted powcr source. '

4, 2 5 Motor Control Faclllty

Power feeder to thc motom and wiring to lhe comrollmg equtpmcnl is accomphshed through
motor controt center and relay cubicles. The motor control centér and the relay- cubicles are
- divided into mdwudual l‘acihly center and rclay cublcles such as ene s»l for clanﬁen and _
another for scum’ scrcen area. - R

An.gizo




Part Alt/Braila: Appendix-3 Braila WWTP Facility Planning

Each motor must be opcrated manually from the control station to be located adjacent to the
equipment. The control panel w1|| be equlpped with switches for operation status mdlcat;on and
meters as reqmred

Major control sequence is 1o bc atcomphshed through the relay cuhlclc as reqmred for each
mechanical equlpmcnt

The sub- momtormg panel is to be prov:ded in lhe room for the purpose of detailed monitoring
and back-up operataon :

Type of cables/wiring to be ulilized, conductor sizes, cable routing/layout and arrangement
methods, etc. shall be determined appropnalely throughout the detailed design stage of this
pr0_|ect

4.3 |NSTRUMENTATION
4. 3 1 Demgn Basis |

lnstrumentatlon 1san |mport'mt tool of thc wastewater freatment plant because it insures an easy
and proper operatlon and nmntemncc of such facilities. : o

The equipment should be selected carefully considering its purpose, reliability, locations and -
costs. They should mect the specific functional needs of the pamcular equipment with special
' attentlon dlrectcd toward operatmn requirements. :

S 4.3.2 Major Monltormg Instrument

~ Major equipment to be mstalled are summanzed below Lach cqmpment has an mdlcatton meter,
- an alarm etc : -

= f Water level in enlrance chamber  © 3 Suspended type level mcter